()

g 3/4"

=1
(=g

(@)
'
I

TORQUE AXLE BOLTS

F— e ==

TO 225 FOOT POUNDS O rg o E
TREAD LINE —F /jll kY 5\ TREAD LINE
| L
: LOAD BAR (REF.) |
g B ik
g NN
i
TOP OF T—-127 BEARING =
TROLLEY ADAPTER FOR EXISTING END TRUCKS (REF.) —— n)
P
i~

. |

1'=0 13/16"

@—f
@ 12)E) | L)

_NOTE: 9 1/2"
* 1. THRUST BEARING MUST BE INSTALLED AS ILLUSTRATED.
(SHEET METAL RETAINER OVER TOP.)

@E.IEFERIOMW-}H?—ODFONWWWW

@E

25-3148-00 1 RETAINING SCREW
21=1005-00 1 5/8 LOCK WASHER
23-1025-00 1 DUST SHIELD
23-1026-00 1 THRUST BEARING — TIMKIN T-127
25=-3142-00 1 SPHERICAL WASHER
21=1022-00 4 1/27 LOCK WASHER
21=-1024=-00 & 1/2°-13 UNC HEX. NUT
21-1597-00 4 1/2"-13 UNC x 2 3/47 LG. HEX. HD. BOLT
23-1021-00 + | 2 1/7° DA SIDE ROLLER
21=-1054=-00 2 3/4" LOCK WASHER
10-2766—00 2 AXLE BOLT, 3/47 E
10-2737-00 2 6 1/2° DIA. FLANGLESS WHEEL
25-3117-01 1 TOKE
PART MUMBER DESCRIPTION
N FMEMIERAT oo
0 [P (O o e 5 = s 24| TE
TROLLEY ASSEMBLY — 325 SERIES
= 2 WHEEL 6 1/2" @ FLANGLESS — BOOO# CAPY.

@ o

(REGREASEABLE WHEELS) (©

QUALIFIER

EAE

DRaw BT, L
DJH ECO 2272

AHHE
!
;
]
5

chet B isK wor

RV

e L8 | H=2730-00 |%

Page 489



\/ s
TC/AMERICAN 1 | 2 | 3 | 5 6 TC/AMERICAN
6.00"+£.01" ———— STANDARD SPEED GEAR CHART 6 1/2"¢ "A" DRIVE + |ITEM] PART NUMBER | ar. DESCRIPTION WT/LB
@ ~=| 3.000"+.005" I-— assy | TROLLEY NUMBER OF TEETH ON GEARS (REF.) E 1 1_|GEAR #1 1
DFNE. 3 % GEAR PART NO. G| 2 1| GEAR #2 3
f— (3.66") —— s
NOTE: *R = (1 53”) i /_‘_ 0oE2) | B com prooresze | compz | comgs | ocewmpe | comis | comds | i : g% 3 ;
INSTALL (ITEM 43) UNDER 158" AN 0625 10| 0875 1D [
BEARING® SHAF RING C :i - ‘—I‘ T 4€_ (] 187 18T 48T 247 48T 18T 48T i g ! gx : =
8t ___ | 8T 1 3
10-2800-01 30 = ]
\ —i : 10-?::3-0! 10-72:3 02 20‘:;:5&)‘ 20!;1:529! 201F11580 201F115001 | 201F115801 7 | 23-1032—00 4 EIEARING. 5304 OPEN TYPE 2
— L — b= 4 487 187 487 " =
! —] 10-2889-02 50 | 0-2643-01 | 10-2643-02| 2077115801 | 201115201 | 207F1158D7 | 2017115001 | 2017115801 2{e10ra1s0 2 [ SHAMY, REDUCTION GEAR “A. DRIVE .
SCALE: FULL — — —= — = - o - Ak 9 [25-3364-04 | 2 |KEY, 1/4" SQUARE PARALLE; X 1 _1/4" LONG -
= T —] 10-2850-03| 78 || il __ | __#ST__ | 24T | __doT | 27 | 45T __ |/N'1D [23-4128-00 | 1 | BEARING, BALL 6305-LLUNR/2A NTN 1
o g. 3o — ! — 10 :::-‘-&3 10 ::J 04 20\:;:5?01 291:115201 mu:;sam 201:;:5:01 201:;:579‘ 11| 25-3308-00 1| SPACER, PINION SHAFT 6-1/2" A-DRVE 325 -
= —] T . -
— ] 10-2890-04 | 100 | TozmaicmR | Tomnm | Soerest | Smerress | s | e 12 | 25-3364-02 1| KEY, 1/4" SQUARE PARALLEL X 3/4 LONG -
o — = : = i L ::"“ 2"‘:;“"‘ ’“';T‘m' 2°‘:;:56°‘ ”‘:T‘”" 2‘“:;:5"“‘ 13 [ 18220275 1| RING, RETAINING .984 X .042 EXT 5108100 e
4 i e — — = 10-2890-08| 125 | s5ozmnm | osnm | B | st | e | T | 14 | 214A1128D1 1| COVER, MACHINING A" DRIVE 325 SERES 4
( & — — i ”;M“ 1 ;:’ oe 2"‘;:5‘”‘ ”‘:;“"‘ 2‘":;““‘ ”‘:;""‘ “"::5’"' 15 | 25-3306-00 | 1| SHAFT, PINION 5° OR 6-1/2° A-DRVE 325 2
= = 10-2890-08| 150 | o-p543-67| T6-2843-08| Z0TF115301 | 201118207 | Z0iF 118801 | oF iS00t | Zovvvseni | [o{2o—1219-00 | 1 |RING, RETANING NS000-244 N
— = = = — — = = = 17 | 23-2913-00 1__| BEARING, ROLLER 6305 2RS1 =
1 | E ' 10-2890-07) 200 | 157264303 | 0284304 | Zovr16701 | 201560 | Z0iniswt | movemimiod | zowniemor | |1o129-3300-01 [ 1 |PLATE, SIDE SHORT 6-1/2" 325 A" DRIVE 20
(457) — 25-3301-00 1| PLATE, BASE 5" OR 6—1/2" A-DRIVE 325 13
i —] 25-3101-00 2 | WASHER, THRUST MACHINED TO 1-5/18" DiA -
25-3299-01 1__| PLATE, SIDE_LONG 6-—1/2" 325 "A" DRIVE 30
— RIVI
y RRETS Ty (M. 21) / =\ DRMVE @9 : 25-3304-00 | 2 |BUSHING, 6-1/2" A-DRIVE 325 SERIES 4
Vs A - g} 25-3446-00 | 2 |KEYSTOCK, 3/16° X 5/8 LONG =
N 10-2891-00 | 2 |WHEEL, DRIVE ASY 6-1/2° A-DRIVE 325 64
M 29 | T | (32033 320144901 1 |TAG, "CAUTION NO OIL” -
(S%)A&Qgsa (33— @) 25-3307-00 | 2 |TIE ROD., 5" OR 6-1/2" A-DRIVE 325 SERIES 2
? e 21-1829-00 | 4 |PIN, DOWEL 1/2 X 3/4 =
21-1926—00 | 2 |SCREW, CAP HX HD 3/4-10 X 7 GRS 2
e SERIES S HEAYTI AL SEOWN 21-1054-00 | 4 |WASHER, LOCK REG HEL 3/4 =
T 21-1255-00 | 2 |NUT, HX 1/2—13 GR5 PLATED -
7 23-1021-00 4 | SIDE ROLLER, CT204—17 (CT—204-24) 4
21-1022-00 | 6 |WASHER. LOCK REG HEL 1/2 -
21-1085-00 | 4 | SCREW, CAP HX HD 1/2-13 X 2—1/¢ GRS 1
S TR R B BRI 21-1456-00 | 2 |SCREW, CAP HX HD 1/2—13 X 4 GRS 1
TO 220 FT./LBS. 21-1022-00 | 4 | WASHER, LOCK REG HEL 1/2 =
21-1258-00 | 2 |SCREW, CAP HX HD 1/2-13 X 2 GRS -
21-1622-00 | 3 |SCREW, CAP HX HD 5/16—18 X 2-3/4 =
21-1014-00 | 7 |WASHER, LOCK REG HEL 5/16 =
- 35-300-0-27| 2 |PLUG, PIPE 1/4" NPT _COUNTERSUNK HX HD -
@ ly b o 21-1960-00 | 2 |SCREW, CAP HX HD 5/16—18 X 2-1/2 —
| ] ] 21-2372-00 | 2 |SCREW, CAP HX HD 5/16—18 X 2-1/% GR5 =
~
7 «/ :\\\\ — | SEALANT, SEE NOTE #5. USE AS NEEDED -
\s .\' 20021301 1| GASKET, PINION BEARING FOR A DRIVE -
_TREAD _ \ A Ny TREAD LINE 2004901 1| GASKET, GEAR HOUSING FOR A DRIVE —
T \\ NN - - 21-1892-00 | 2 |PIN, DOWEL 1/4 X 3/4 =
b 21-1005-00 | 1 |WASHER, LOCK REG HEL 5/B8 MEDIUM =
25-3148-00 | 1_ | SCREW, RETAINING RB—62 1
21-1140-00 | 2 | WASHER, FLAT 3/4 WIDE —
LB16000 LOADBAR SHOWN 10-2766-00 | 2 |AXLE, REGREASABLE 6-1/2 WHEEL 375 SERIES 1
/ 10-2644-00 | 1 |ADAPTER A DRIVE/C—FACE 56C/1437C/1451C 18
/ 23-2987-00 | 1 | DECAL, TC/A 1" X 2-5/8" =
V 23-4160-00 | 1 |VALVE, POP_SAFETY BRASS ECONOMY §772K201 | 1

USE PERMATEX NO.2 (ITEM 42)
ON THREADS OF [IEM 28 AND 26

GEAR BOX SIDE

Y

NG
|

W

7~
=

N

@D
®

-

&
®

‘-‘\‘.\.‘\T

I I’__I"j I

o ]

]

L

e e —
|

73 em
R
[o L [
s SECTION A—-A Z=
. 07 TC/A 200 FT/MIN ] ‘:-u I:ECO e
1. COAT GEARS WITH MOLYKOTE GREASE PRIOR TO ASSEMBLY. L) — ——
£) 2. TROLLEY SPEEDS (FEET PER MINUTE) ARE BASED ON FULL LOAD MOTOR AT 1750 RPM +10%. 30 A *|7 06 TC/A 150 FT/MIN - Ll ZEN e “#
FPM IS BASED ON FULL LOAD MOTOR AT 1140 RPM +10%. =g KL AL
3. SEE DWG. 22-1324-00 FOR ASSEMBLY PROCEDURE FOR MOTOR "C"—FACE ADAPTOR AND DRIVE 05 TC/A 125 FT/MIN Pyl A I o T FAMERICER
PINION. - [ Telem
4. USE POLY BAG, 10 x 12 FOR LOOSE PARTS AND WIRE TO FRAME o A 100. TN A B ™= TROLLEY, MIRZD SMT6-B000-A2 ASSEMBLY
A 5. APPLY PERMATEX 85224 OR EQUAL TO ANY UNGASKETED OR UNSEALED METAL—ON—METAL JOINTS IN 03 TC/A 75 FT/MIN ar - =ael o 325 SERIES A-DRIVE 6- Iég NON SEALED
GEARBOX. IN PARTICULAR SEAL OUTPUT PINION/BEARING, TIE RODS, DRAIN PLUG AND FILL PLUG. 02 TC/A 50 FT/MIN e gl Wl ol WHEELS: BOLTED FRANE: DESEN D
WHEN MOUNTING THE MOTOR PINION REMOVE THE KEY FROM THE MOTOR SHAFT AND APPLY st s |0 ux T o
SEALANT TO THE MOTOR SHAFT, PINION BORE, SETSCREWS, KEYWAYS AND KEY TO SEAL ALL JOINTS. 01 TC/A 30 FT/MIN T Ty ey e ey DH 11/4/83 | "=12" J— 190 LBS.
T ek pem —. !
_ QUALIFIER VENDOR DESC. e T D 10-2890-00 % [%

TN O
1 mm

Page 490



Wi 4 5 | 4
ITEM | PART NUMBER] QTY. DESCRIPTION WEIGHT
1 | 10-3367-00 | 1 |DRIVE, "AT" 100 FPM 5 WHL BOLTED FRAME 74.02
2 | 10-2772:00 | 1 |PULLEY, TIMING BELT ASY 17 T 5/8" B "AT" 0.79
3 | 24165500 | 1 |REDUCER, ALLING LANDER HPF-1-2-56C-56C 19
4 | 24-1646:01 | 1 |MOTOR, STERLING W/BRK DES B .5HP 1800RPM 41
A
1Sy
\ 1'-3 16 _j
| B
]
1
e °
l’Ei
= | =
—
Sww o)
D
(vs%)
I
__/"'-1_
[~
=" E
L
] NOTES:
o
§/N: 25868 THRU 25876
PAINT: SHERWIN WILLIAMS B55 DIM ENAMEL
TO MATCH RAL 5009 AZURE BLUE =
TC/AMERICAN CRANE CO. ST, MICHAR, MINNESOTA 55374
TC/7AMERICAMN ,
FOLIRANCES U LES) SPICHND me
MACHIMED XXX - 005 TROLLEY, MTRID 3MT5-5200AT S50FPM 1/2HP
X 201
JemTA S S e e S S ST A W T v | - tonane[ 12 [™ assus
:'N\inm smwn!!(rlmuiumﬂur:\!m':ﬂm:‘l‘m‘ R TER FERM G500 0 D A TE/AMBIRC AN CRANE €O 10 4 jma) ¥ Koo' WELEALED BY WG, MO, WE BEV,
TCTAMTIC AN CRAE £ 5 1101 REFG Wb FE § F1RENG T OF BULDRS0 MEMAERS FUITEIED BY DIrEi i |°"‘I " I CHANG S JP B6095-002 4 | A
N 4 5 é

Page 491



